



# SCREEN (SIEVE) ANALYSIS TEST RESULTS

1833 River Road • Louisville, KY 40206  
(502) 584-0158

DATE \_\_\_\_\_

COUNTY \_\_\_\_\_ Project No. \_\_\_\_\_

Contractor \_\_\_\_\_

Size Identification 1101 Identification No. of Sample \_\_\_\_\_

Aggregate Producer \_\_\_\_\_ Location \_\_\_\_\_

Sieve Sizes	Grams Retained	Percent Retained	Percent Passing	Specifications	Grams Retained	Percent Retained	Percent Passing
3"	296						
2 1/2"							
2"							
1 1/2"							
1"							
3/4"							
1/2"							
3/8"							
No. 4	0	0	100				
No. 8	0	0	100				
No. 10							
No. 16	24	8.1	91.9				
No. 20							
No. 30	140	47.3	52.7				
No. 40							
No. 50	251	84.8	15.2				
No. 100	287	97.0	3.0				
No. 200	294	99.3	.7				
PAN	296						
TOTAL							

Remarks: \_\_\_\_\_

\_\_\_\_\_  
\_\_\_\_\_  
\_\_\_\_\_

\_\_\_\_\_  
(Sample Submitted By)

\_\_\_\_\_  
(Sample Tested By)